

Table 6-7: Treatment of Hiccup

Medication	Dose	Frequency	Route
Chlorpromazine	12.5 to 50 mg	6 to 8 hrs PRN	PO, IM, PR
Metoclopramide	5 to 20 mg	6 to 8 hrs	PO, IV, PR
Baclofen	5 to 20 mg	8 hrs	PO
Haloperidol	2 mg	6 to 8 hrs PRN	PO, SC, IV, PR
Valproic acid	250 mg	Daily	PO, PR
Midazolam	3 to 10 mg	PRN	SC, IV
Midazolam	1 to 5 mg/hr	Continuous	SC, IV